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TEST REPORT

Application No.: GZCR2108020816AT

Applicant: ASAP Technology (Jiangxi) Co., Ltd.

Address of Applicant: Ji'an Industrial Park Ji'an, Jiangxi, 343100 China

Manufacturer: ASAP Technology (Jiangxi) Co., Ltd.

Address of Manufacturer:  Ji'an Industrial Park Ji'an, Jiangxi, 343100 China

Factory: LUXSHARE-ICT (NGHE AN) LIMITED

Address of Factory: No.18 Street 03, VSIP Nghe An Industrial Park, Hung Tay Commune, Hung

Nguyen District, Nghe An Province, Vietnam
Equipment Under Test (EUT):
EUT Name: Walkie talkie
Model No.: 100070695
Trade Mark:

OZarRK TRAIL
Standard(s) : 47 CFR Part 95, Subpart B
Date of Receipt: 2021-08-12

Date of Test: 2021-08-13 to 2021-09-10
Date of Issue: 2021-09-11

Test Result: Pass*

* In the configuration tested, the EUT complied with the standards specified above.

Mk Jn

Kobe Jian
EMC Laboratory Manager
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2 Test Summary
Radio Spectrum Technical Requirement
ltem Standard Method Requirement Result
Antenna 47 CFR Part 95, N/A 47 CFR Part 95, Subpart Pass
Requirement Subpart B B 95.587(b)
Radio Spectrum Matter Part
ltem Standard Method Requirement Result
. 47 CFR Part 95, ANSI/TIA-603- |47 CFR FCC Part95.565
Frequency Stability Subpart B E:2016 & FCC Part2.1055; Pass
Effective Radiated 47 CFR Part 95, ANSI/TIA-603- |47 CFR FCC Part95.567 Pass
Power (ERP) Subpart B E:2016 & FCC Part2.1046;
47 CFR FCC Part
Ocoupied Bandwicth | 47 ST R Part 95, ) ANSVT 608 95.573 & FCC Pass
P ' Part2.1049;
Modulation 47 CFRPart95, | ANSITIA603- [ 47 CFR oG Far Pase
characteristics Subpart B E:2016 Part2.1047:
Radiated Spurious | 47 CFR Part 95, | ANSI/TIA-603- 47950259??&?” Pase
Emissions Subpart B E:2016 P.art2 1053

Note:

E.U.T./EUT means Equipment Under Test.

Pass means the test result passed the test standard requirement, please find the detailed decision rule
in the report relative section.
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4 General Information

Details of E.U.T.

Power supply: DC 4.5V by battery and recharged by DC 5V
Frequency Range: 462.55MHz~467.7125MHz

Modulation Type: FM

Channel Separation: 12.5KHz

Number of Channels: 22

Emission Type: F3E

Antenna Type: Inseparable

Antenna Gain: 2.0dBi

4.2 Description of Support Units

The EUT has been tested independent unit.

4.3 Measurement Uncertainty

No. ltem Measurement Uncertainty
1 Radio Frequency +7.25x 108
2 Duty cycle *+0.37%
3 Occupied Bandwidth 3%
5 RF conducted power +0.75dB
6 RF power density +2.84dB
7 Conducted Spurious emissions +0.75dB

: 5.14dB (below 1GHz)
8 RF Radiated power 5.08dB (above 1GHz)
: . o 5.14dB (below 1GHz)
9 Radiated Spurious emission test 5.08dB (above 1GHz)
10 Temperature test 1°C
11 Humidity test 3%
12 Supply voltages 1.5%
13 Time 3%
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4.4 Test Location
All tests were performed at:

SGS-CSTC Standards Technical Services Co., Ltd., Guangzhou Branch EMC Laboratory,

198 Kezhu Road, Scientech Park, Guangzhou Economic & Technology Development District,
Guangzhou, China 510663

Tel: +86 20 82155555 Fax: +86 20 82075059
No tests were sub-contracted.
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Test Facility
® NVLAP (Lab Code: 200611-0)

SGS-CSTC Standards Technical Services Co., Ltd., Guangzhou EMC Laboratory is accredited by the
National Voluntary Laboratory Accreditation Program (NVLAP/NIST). NVLAP Code: 200611-0.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the Federal Government.

e ACMA

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory can also perform testing for the
Australian/New Zealand Regulatory Compliance Mark (RCM).

® SGS UK(Certificate No.: 32), SGS-TUV SAARLAND and SGS-FIMKO

Have approved SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory as a supplier of
EMC TESTING SERVICES and SAFETY TESTING SERVICES.

® CNAS (Lab Code: L0167)

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory has been assessed and in
compliance with CNAS-CL01:2018 accreditation criteria for testing laboratories (identical to

ISO/IEC 17025:2017 General Requirements) for the Competence of Testing Laboratories.

® FCC Recognized Accredited Test Firm(Registration No.: 486818)

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory has been accredited and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files. Designation Number: CN5016, Test Firm Registration Number:
486818.

® ISED (Registration No.: 4620B, CAB identifier: CN0052)

SGS-CSTC Standards Technical Services Co., Ltd., has been registered by Innovation Science and
Economic Development Canada for Wireless Device Testing laboratories to test to Canadian radio
equipment requirements. Registration No. 4620B, CAB identifier: CN0052.

® VCCI (Registration No.: R-12460, C-12584, G-20107 and T-11179)

The 10m Semi-anechoic chamber, 966 Anechoic Chamber and Shielded Room of SGS-CSTC
Standards Technical Services Co., Ltd. have been registered in accordance with the Regulations for
Voluntary Control Measures with Registration No.: R-12460, C-12584, G-20107 and T-11179
respectively.

® CBTL (Lab Code: TL129)

SGS-CSTC Standards Technical Services Co., Ltd., E&E Laboratory has been assessed and fully
comply with the requirements of ISO/IEC 17025:2017, the Basic Rules, IECEE 01 and Rules of
procedure IECEE 02, and the relevant IECEE CB-Scheme Operational documents.

Deviation from Standards

None

Abnormalities from Standard Conditions

None
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5 Equipment List
RF conducted test
Test Equipment Manufacturer Model No. Inventory No. Cal. Date Cal. Due date
966 Anechoic Chamber C.R.T 9m x 6mx 6m| EMC2142 2020-12-20 | 2023-12-19
EXA Signal Analzer(10Hz- Agilent N9O10A | EMC2138 | 2020-09-17 | 2021-09-16
44GHz) Technologies
Signal Geznoeéﬁ‘;; (T0MHz-| 2 onde & Schwarz | SMR20 | EMCO516 | 2021-01-11 | 2022-01-10
Measurement Software TST TS\L POASS S N/A N/A N/A
Signal Gggﬂi‘;w(gmz' Rohde & Schwarz | SMB100A | EMC2093 | 2021-01-09 | 2022-01-08
Audio Analyzer Keysight u8903B EMC2180 2020-09-18 | 2020-09-17
MI CABLE SGS-EMC 0.8M EMC2136 2019-11-02 | 2021-11-01
6dB Attenuator HP 8491A EMC2062 2020-04-15 | 2022-04-14
Radiated Spurious Emissions
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Chamber cable HangTianXing N/A EMCO0542 2020-09-09 | 2022-09-08
Trilog Broadband SCHWARZBECK
A 25MHz-1GHz)- VULB 91 EMO003-1 2019-02-22 | 2022-02-22
ntenna( Eab z-1GHz) MESS-ELEKTRONIK ULB 9168 SEMO003-18 019-0 022-0
Amplifier(9kHz-1.3GHz) HP 8447F EMC2065 2021-05-19 | 2022-05-18
Active L?EDA”te””a' ETS-Lindgren 6502 EMC2190 | 2019-12-27 | 2021-12-26
10m Semi-Anechoic
Chamber ETS N/A EMC0530 2019-10-20 | 2022-10-19
Test Software E3 Audix Ver.6.120110a| GZE100-61 N/A N/A
EMI TeStgFéeF‘"Ze)'W“ Hz-| Rohde & Schwarz ESW8 EMC2220 | 2021-05-26 | 2022-05-25
EMI Test
Receiver(20Hz- Rohde & Schwarz ESIB26 EMC0522 2021-01-08 | 2022-01-07
26.5GHz)
Chambﬂréag')e(p‘bo"e Scoflex KMKM-8.0m | EMC0545 | 2020-09-09 | 2022-09-08
Horn Antenna(1GHz- | SCHWARZBECK oL oL
18GHz) MESS-ELEKTRONIK BBHA 9120D EMC2026 2019-09-25 | 2022-09-24
1GHz-26.5 GH
GHz-26 5.9 z Agilent 8449B EMCO0521 2021-01-08 | 2022-01-07
Pre-Amplifier
2.4GHz Filter Micro-Tronics BRM 50702 EMC2069 2021-01-08 | 2022-01-07
966 Anechoic Chamber C.R.T 9m x 6m x 6m EMC2142 2020-12-20 | 2023-12-19
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MXE EMI .
Receiver(10Hz-8.4GHz) Keysight N9038A EMC2139 2020-11-13 | 2021-11-12
EXA Signal ; o o
Analyzer(10Hz-44GHz) Keysight N9010A EMC2138 2020-09-17 | 2021-09-16
Test Software E3 Audix Ver.6.120110a| GZE100-61 N/A N/A
Notch Filter
(5150-5880) Mico-Tronics BRM50716 EMC2168 2021-07-29 | 2022-07-28
Horn ‘ﬁ)rgelj‘zn)a““' SCHWARZBECK | BBHA 9170 | EMC2041 | 2020-06-28 | 2023-06-27
Microwave Broadband 2020-09-09 | 2021-09-08
Preamplifier SCHWARZBECK BBV 9721 EMC2172 0020.09.07 | 2021-09-06
(18-40GHz) had had
General used equipment
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
DMM Fluke 73 EMCO0006 2021-07-05 | 2022-07-05
DMM Fluke 73 EMCO0007 2021-07-05 | 2022-07-05
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6 Radio Spectrum Technical Requirement

6.1 Antenna Requirement
6.1.1 Test Requirement:
47 CFR Part 95, Subpart B 95.587(b)

6.1.2 Conclusion
95.587(b) Requirement:
The antenna of each FRS transmitter type must meet the following requirements.
(1) The antenna must be a non-removable integral part of the FRS transmitter type.
(2) The gain of the antenna must not exceed that of a half-wave dipole antenna.
(3) The antenna must be designed such that the electric field of the emitted waves is vertically
polarized when the unit is operated in the normal orientation.

EUT Antenna:

The antenna is integrated on the main PCB and no consideration of replacement. The antenna gain is
2.0dBi(as compared to a half-wave dipole) and with vertically polarized.
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7 Radio Spectrum Matter Test Results

7.1 Frequency Stability
Test Requirement 47 CFR FCC Part 95.565

Test Method:

Limit:

ANSI/TIA-603-E:2016
For FCC Part 95.565:

Each FRS transmitter type must be designed such that the carrier
frequencies remain within 2.5 parts-per-million of the channel center
frequencies

specified in §95.563 during normal operating conditions.

7.1.1  E.U.T. Operation
Operating Environment:

Temperature:

Test mode:

24.5°C Humidity: 52.2 % RH Atmospheric Pressure: 1010 mbar
a: Tx mode, Keep the EUT in transmitting mode.

7.1.2 Test Setup Diagram

Spectrum Analyzer

[ -
f"“h,ﬁ\ [ -
i -

— i o Attenuator :
=t o T 'E_ U. '_I‘_[

Non-Conducted Table

Ground Reference Plane

7.1.3 Measurement Procedure and Data
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Assigned Frequency:462.5625MHz

FCC .
Lmit | CLmMt ok

(opm) | (PPM)

Temperature Measured Frequency

Vol V
oltage(Voo) (°C) Frequency(MHz) | Deviation(ppm)

-30 462.5627 0.42
-20 462.5623 -0.54
-10 462.5618 -1.46

0 462.5630 1.13
4.5 10 462.5624 -0.21
20 462.5622 -0.69 2.5 5 Pass
30 462.5622 -0.63
40 462.5621 -0.78
50 462.5621 -0.84

4.3 20 462.5622 -0.55

4.7 20 462.5623 -0.46
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7.2 Effective Radiated Power (ERP)

Test Requirement
Test Method:

Measurement Distance:

47 CFR FCC Part95.567 & FCC Part2.1046;
ANSI/TIA-603-E:2016
3m

Test instrumentation resolution bandwidth 100 kHz (30 MHz — 1000 MHz)
Limit:
For FCC Part 95.567:

Each FRS transmitter type must be designed such that the effective
radiated power (ERP) on channels 8 through 14 does not exceed 0.5 Watts
and the ERP on channels 1 through 7 and 15 through 22 does not exceed

2.0 Watts.
7.21 E.U.T. Operation
Operating Environment:
Temperature: 23.8°C Humidity: 53.3 % RH Atmospheric Pressure: 1010 mbar

Test mode: a: Tx mode, Keep the EUT in transmitting mode.
7.2.2 Test Setup Diagram

Antenna Tower

An!!n%i |
i
-

Ground Reference Plane v/ - L

Turntable

Test Receiver = | ?

T
Test Receiver | .= .- I?

EUT

Substiute Antenna+Signal Generator

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject o Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané jurisdiction issues defined therein. Any holder of this aucumen{ is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for*ery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

, or email: CN.Doccheck@sgs.com

(1. No.198 Kezhu Road, Scientech Park, Guangzhou Economic & Technology Development Distict, Guangzhou, China 510663  t (86-20) 82155555 f (86-20) 82075058 www.sgsgroup.com.cn
HE - - EFEAFEZERMFERERE1985 BB4R: 510663 t (86-20)82155555 f (86-20)82075058 sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

EMC-TRF-01  Rev1.0 Report No.: GZCR210802081601

Page: 15 of 39

7.2.3 Measurement Procedure and Data

1),

2).

6).
7).
8).

The technique used to find the output power of the transmitter was the antenna substitution method.
The following test procedure was followed:

The EUT was powered ON and placed on a 0.8m high table in the chamber. The antenna of the
transmitter was extended to its maximum length.
The disturbance of the transmitter was maximized on the test receiver display by lowering 1m the

receive antenna and by rotating through 360° the turntable. After the fundamental emission was
maximized, a field strength measurement was made.

. Steps 1) and 2) were performed with the EUT and the receive antenna in both vertical and horizontal

polarization.

. The transmitter was then removed and replaced with another antenna. The center of the antenna was

approximately at the same location as the center of the transmitter.

. A signal at the disturbance was fed to the substitution antenna by means of a non-radiating cable. With

both the substitution and the receive antennas horizontally polarized, the receive antenna was raised
and lowered to obtain a maximum reading at the test receiver. The level of the signal generator was
adjusted until the measured field strength level in step 2) is obtained for this set of conditions.

The output power into the substitution antenna was then measured.
Steps 5) and 6) were repeated with both antennas polarized.
Calculate power in dBm by the following formula:
ERP (dBm) = Pg(dBm) — cable loss (dB) + antenna gain (dBd)
Where:

Pg is the generator output power into the substitution antenna.
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Test result:
Effective Radiated Power of Transmitter (ERP)

Polarizati Fre SGP | Substitution Cable | Substitution | Substitution FCC
on MHq. o = Loss Level(ERP) | Level(ERP) Limit Result
(MHz) | (dBm) | Gain(dBd) | g / dBm /W (W)
H 33.34 -4.9 0.6 27.84 0.608 2.0 Pass
462.5625
\ 33.1 -4.9 0.6 27.6 0.575 2.0 Pass
H 32.27 -4.9 0.6 26.77 0.475 0.5 Pass
467.7125
\ 32.16 -4.9 0.6 26.66 0.463 0.5 Pass
H 33.27 -4.9 0.6 27.77 0.598 2.0 Pass
462.675
\ 33.36 -4.9 0.6 27.86 0.611 2.0 Pass
Note:

a: For getting the ERP (Efficient Radiated Power) in substitution method, the following formula should be
taken to calculate it:

ERP [dBm] = SGP [dBm] -Cable Loss [dB] +Gain [dBd]
b: SGP=Signal Generator Level
¢: RBW > emission bandwidth, VBW > 3 x RBW, Detector: RMS
d: Per FCC part95.563 FRS channel 1 is 462.5625MHz, channel 14 is 467.7125MHz, channel 22 is 462.725.
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7.3 Occupied Bandwidth

Test Requirement
Test Method:
Limit:

7.3.1 E.U.T. Operation

Operating Environment:

47 CFR FCC Part 95.573 & FCC Part2.1049;
ANSI/TIA-603-E:2016
For FCC Part 95.567:

Each FRS transmitter type must be designed such that the occupied
bandwidth does not exceed 12.5 kHz.

Temperature: 24.5°C Humidity: 52.2 % RH Atmospheric Pressure: 1010 mbar
Test mode: a: Tx mode, Keep the EUT in transmitting mode.

7.3.2 Test Setup Diagram

Spectrum Analyzer

L

Y Y |
Y Y |
|

Attenuator

oo
@ ||

Non-Conducted Table

Ground Reference Plane

7.3.3 Measurement Procedure and Data
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The occupied Bandwidth is measured to be 8.159 kHz for channel1.

Key;\ghl Spedmm Ana\yzer Occupied BW

Span 30.000 kHz

#IFGain:Low

Ref 30.00 dBm

#Res BW 300 Hz

Occupied Bandwidth

—— Trig: Free Run

SENSE:INT| [

M\ ALIGN OFF [

Center Freq: 462.562500 MHz
Avg|Hold: 7110
#Atten: 40 dB

#V/BW 1 kHz

Total Power

8.159 kHz

Transmit Freq Error
x dB Bandwidth

711 Hz
8.624 kHz

% of OBW Power
x dB

Radio Std: None

Radio Device: BTS

Span 30 kHz
Sweep 4084 ms|

28.0 dBm

99.00 %
-26.00 dB

Trace/Detector

Clear Write

Detector|
Average >
Man

Center Freq467 712500 MHz

——
#IFGain:Low

Ref 30.00 dBm

Occupied Bandwidth

SENSE:INT| [

M\ ALIGN OFF [

Center Freq: 467.712500 MHz
Trig: Free Run
#Atten: 40 dB

#VBW 1 kHz

Total Power

8.159 kHz

Transmit Freq Error
x dB Bandwidth

855 Hz
8.632 kHz

% of OBW Power
x dB

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

Span 30 kHz
Sweep 408.4 ms|

28.1 dBm

99.00 %
-26.00 dB

=N

Trace/Detector

Clear Write

Detector|
Average >
Man
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The occupied Bandwidth is measured to be 8.169 kHz for channel 20.

[ Keysight Spectrum Analyzer - Occupied BW

(| RL RF A SENSEINT| [ MALIGN OFF [
Span 30.000 kHz Center Freq: 462.675000 MHz Radio Std: None Trace/Detector

e~ Trig: Free Run Avg|Hold:>1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

Clear Write

Span 30 kHz
#VBW 1 kHz Sweep 4084 ms|

Occupied Bandwidth Total Power 28.3 dBm

8.169 kHz Detector|

Average >
Transmit Freq Error 943 Hz % of OBW Power 99.00 % Man

x dB Bandwidth 8.655 kHz x dB -26.00 dB
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7.4 Modulation characteristics

Test Requirement 47 CFR FCC Part 95.575 & FCC Part2.1047;
Test Method: ANSI/TIA-603-E:2016
Limit: For FCC Part 95.575:

Each FRS transmitter type must be designed such that the peak frequency
deviation does not exceed 2.5 kHz, and the highest audio frequency
contributing substantially to modulation must not exceed 3.125 kHz.

7.4.1 E.U.T. Operation
Operating Environment:
Temperature: 24.5°C Humidity: 52.2 % RH Atmospheric Pressure: 1010 mbar
Test mode: a: Tx mode, Keep the EUT in transmitting mode.

7.4.2 Test Setup Diagram

Spectrum Analyzer

o Y o o
Fd ¥ o o o
o ] o o

[ o | Attenuator

=g
c iy &

Non-Conducted Table

Ground Reference Plane

7.4.3 Measurement Procedure and Data
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Test result:
a. Frequency deviation:

Channel 1: 462.5625MHz FRS
Modulation Peak. F-requency Peak. F-requency Peak. F-requency Peak. F-requency Limit
Input(dB) Deviation(KHz) Deviation(KHz) Deviation(KHz) Deviation(KHz) (KHz)
at 300Hz at 1000Hz at 2500Hz at 3000Hz
-20 0.52 0.49 0.51 0.55 2.50
-15 0.62 0.52 0.61 0.24 2.50
-10 0.68 0.69 0.62 0.46 2.50
-5 0.83 0.90 0.59 0.29 2.50
0 1.02 0.76 0.55 0.44 2.50
5 0.96 1.21 0.50 0.54 2.50
10 1.42 1.27 0.54 0.54 2.50
15 1.27 1.03 0.48 0.62 2.50
20 1.34 1.46 0.40 0.32 2.50

1 2 3 4 5 =] ! 8 9

e Poak Frequency Deviation(KHz) at 300Hz

== Pealk lrequency Neviation(KH7) at 1000H7
Peak Frequency Deviation{KHz) at 2500Hz
Peale lrrequency Deviation(KHz) at 2000Hz

e | imit (KH7)
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Channel 14: 467.7125MHz FRS
Modulation Peak. F-requency Peak. F-requency Peak. F-requency Peak. F-requency Limit
Input(dB) Deviation(KHz) Deviation(KHz) Deviation(KHz) Deviation(KHz) (KHz)
at 300Hz at 1000Hz at 2500Hz at 3000Hz
-20 1.03 1.01 1.00 0.97 2.50
-15 0.91 0.89 0.88 0.92 2.50
-10 1.25 1.29 1.26 1.26 2.50
-5 0.71 0.68 0.66 0.68 2.50
0 0.69 0.68 0.72 0.68 2.50
5 0.90 0.95 0.90 0.92 2.50
10 1.05 1.02 1.02 1.05 2.50
15 1.24 1.25 1.24 1.23 2.50
20 0.79 0.82 0.81 0.80 2.50
3
2.5
2
1.5
1 _—— Y — P
0.5
o]
1 2 3 4 5 [ 7 2 9

== cak lrecquency Deviation(KHz) at 300H7

wmile= Poak Frequency Deviation{KHz) at 1000Hz
Peak Mrequency Neviation(KH?) at 2500H7
Peak Frequency Devialion{KHz) al 3000Hz

e | it (K 12)
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Channel 20: 462.6750MHz FRS
Modulation Peak. F-requency Peak. F-requency Peak. F-requency Peak. F-requency Limit
Input(dB) Deviation(KHz) Deviation(KHz) Deviation(KHz) Deviation(KHz) (KHz)
at 300Hz at 1000Hz at 2500Hz at 3000Hz
-20 1.00 0.98 0.96 0.98 2.50
-15 0.97 0.93 0.95 0.95 2.50
-10 1.33 1.28 1.27 1.33 2.50
-5 0.72 0.71 0.72 0.70 2.50
0 0.66 0.65 0.66 0.67 2.50
5 0.97 0.97 0.94 0.99 2.50
10 1.05 1.06 1.06 1.10 2.50
15 1.24 1.22 1.25 1.24 2.50
20 0.98 0.96 1.01 0.98 2.50
3
2.5
2
1.5
1 e S——— =
0.5
o]
1 2 3 4 5 [ 7 2 9

== cak lrecquency Deviation(KHz) at 300H7

wmile= Poak Frequency Deviation{KHz) at 1000Hz
Peak Mrequency Neviation(KH?) at 2500H7
Peak Frequency Devialion{KHz) al 3000Hz

e | it (K 12)
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b. Audio Frequency Response
Channel 1 for FRS

Modulation Peak Modulation Limit
Frequency(Hz) Deviation(KHz) (KHz)
100 0.99 3.125

200 0.15 3.125

300 0.10 3.125

400 0.02 3.125

500 0.56 3.125

600 0.57 3.125

700 0.58 3.125

800 0.57 3.125

900 0.72 3.125
1000 0.61 3.125
1250 0.46 3.125
1500 0.70 3.125
1750 0.82 3.125
2000 0.38 3.125
2250 0.58 3.125
2500 0.42 3.125
2750 0.41 3.125
3000 0.76 3.125
3125 0.82 3.125
3250 0.40 3.125
3500 0.65 3.125
4000 0.36 3.125
5000 0.79 3.125

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané jurisdiction issues defined therein. Any holder of this aucumant is
advised that information cuntalned hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for&ery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

10| No.198 Kezhw Road, Scientech Park, Guangzhou Ecanomic & Technology Development Distic, Guangzhou, China 510663  t (86-20) 82155555 f (86-20) 82075068 www.sgsgroup.com.cn

HE M- SEFEAFEERFEAERE1985 HB4A: 510663 t (86-20)82155555 f (86-20)82075058 sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

EMC-TRF-01  Rev 1.0 Report No.: GZCR210802081601
Page: 25 of 39

3.5

1.

0.5

0 1000 2000 3000 4000 5000 G000

—— Peoak Modulation Deviation{KHz) —@— Limit (KHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject o Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané jurisdiction issues defined therein. Any holder of this aocumen{ is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for$ery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.198 Kezhu Road, Scentech Pk, Guangzhou Econonic & Technology Development Distic, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075058 www.sgsgroup.com.cn

HE - - EFEAFEZERMFERERE1985 BB4R: 510663 t (86-20)82155555 f (86-20)82075058 sgs.china@sgs.com
]
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

EMC-TRF-01  Rev 1.0 Report No.: GZCR210802081601

Page: 26 of 39
Channel 14 for FRS
Modulation Peak Modulation Limit
Frequency(Hz) Deviation(KHz) (KHz)
100 0.98 3.125
200 0.13 3.125
300 0.19 3.125
400 0.04 3.125
500 0.57 3.125
600 0.58 3.125
700 0.65 3.125
800 0.66 3.125
900 0.68 3.125
1000 0.64 3.125
1250 0.46 3.125
1500 0.73 3.125
1750 0.81 3.125
2000 0.37 3.125
2250 0.62 3.125
2500 0.39 3.125
2750 0.39 3.125
3000 0.70 3.125
3125 0.87 3.125
3250 0.36 3.125
3500 0.60 3.125
4000 0.45 3.125
5000 0.71 3.125
35
, o4 o o o dooa . i
2.5
1.5
1
0.5
8]
0 1000 2000 3000 4000 5000 6000
—e— Peak Modulation Deviation(KH7) —&— limit (KH7)
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Channel 22 for FRS
Modulation Peak Modulation Limit
Frequency(Hz) Deviation(KHz) (KHz)
100 0.80 3.125
200 0.28 3.125
300 0.23 3.125
400 0.18 3.125
500 0.34 3.125
600 0.35 3.125
700 0.44 3.125
800 0.40 3.125
900 0.53 3.125
1000 0.44 3.125
1250 0.19 3.125
1500 0.56 3.125
1750 0.60 3.125
2000 0.18 3.125
2250 0.35 3.125
2500 0.22 3.125
2750 0.26 3.125
3000 0.55 3.125
3125 0.64 3.125
3250 0.17 3.125
3500 0.44 3.125
4000 0.15 3.125
5000 0.45 3.125
35
, o4 o o o dooa . i
2.5
1.5
1
8]
0 1000 2000 3000 4000 5000 6000
—e— Peak Modulation Deviation(KH7) —&— limit (KH7)
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c. Audio Low Pass Filter Frequency Response
Channel 1 for FRS
Frequency(KHz) Response (dB) Limit (KHz)
1 0.00 0.00
0.00 0.00
3 -6.05 0.00
4 -11.67 -8.52
5 -16.61 -13.64
6 -20.39 -18.75
7 -25.21 -22.16
8 -29.39 -25.57
9 -32.12 -28.98
10 -34.71 -32.29
20 -55.89 -49.43
30 -55.91 -50.00
40 -55.98 -50.00
50 -55.89 -50.00
60 -55.87 -50.00
70 -55.80 -50.00
80 -55.93 -50.00
90 -55.84 -50.00
100 -55.95 -50.00

120

—&— Response (dB) —a&—imit (KH7)
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Channel 14 for FRS
Frequency(KHz) Response (dB) Limit (KHz)
1 0.00 0.00
0.00 0.00
-5.89 0.00
-11.48 -8.52
-16.38 -13.64
-20.21 -18.75
-25.02 -22.16
-29.19 -25.57
-31.86 -28.98
-34.52 -32.29
20 -55.63 -49.43
30 -55.73 -50.00
40 -55.70 -50.00
50 -55.63 -50.00
60 -55.64 -50.00
70 -55.63 -50.00
80 -55.78 -50.00
90 -55.61 -50.00
100 -55.47 -50.00

O (N[O |h~|W

—_
o

120

—&— Response (dB) —a&—imit (KH7)
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Channel 22 for FRS
Frequency(KHz) Response (dB) Limit (KHz)
1 0.00 0.00
0.00 0.00
-6.11 0.00
-11.57 -8.52
-16.71 -13.64
-20.48 -18.75
-25.17 -22.16
-29.37 -25.57
-32.07 -28.98
-34.75 -32.29
20 -55.80 -49.43
30 -55.98 -50.00
40 -55.93 -50.00
50 -55.92 -50.00
60 -55.84 -50.00
70 -55.79 -50.00
80 -55.92 -50.00
90 -55.85 -50.00
100 -55.87 -50.00

O (N[O |h~|W
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o

120
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d. Modulation Limiting
Channel 1 for FRS
Instantaneous Steady-state
Audio Deviation Deviation Deviation Deviation Limit
Frequency(Hz) (+20dB) (-20dB) (+20dB) (-20dB) (KHz)
(KHz) (KHz) (KHz) (KHz)
300 0.254 0.264 0.253 0.260 25
400 0.433 0.442 0.423 0.456 25
500 0.544 0.555 0.590 0.564 25
600 0.459 0.452 0.481 0.483 25
700 0.537 0.562 0.574 0.546 25
800 0.639 0.598 0.591 0.616 25
900 0.890 0.914 0.937 0.925 25
1000 1.073 1.063 1.054 1.063 25
1200 1.792 1.790 1.760 1.763 25
1400 1.646 1.642 1.602 1.609 25
1600 1.389 1.389 1.427 1.447 2.5
1800 1.201 1.210 1.182 1.217 2.5
2000 1.058 1.084 1.102 1.061 25
2200 1.222 1.241 1.223 1.216 2.5
2200 1.339 1.369 1.327 1.365 25
2300 1.358 1.364 1.379 1.371 2.5
2400 1.353 1.342 1.382 1.378 25
2500 1.013 1.048 1.019 1.016 25
2600 0.757 0.795 0.795 0.784 25
2700 0.901 0.875 0.845 0.843 25
2800 0.288 0.261 0.257 0.241 25
2900 0.435 0.431 0.471 0.462 2.5
3000 0.559 0.562 0.587 0.560 25
1.; —
* ~ perel
.5 e = \.\.
¢ o] 500 1000 1500 2000 2500 3000 3500

—@— Audio Frequency(Hz)
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Channel 14 for FRS
Instantaneous Steady-state
Audio Deviation Deviation Deviation Deviation Limit
Frequency(Hz) (+20dB) (-20dB) (+20dB) (-20dB) (KHz)
(KHz) (KHz) (KHz) (KHz)
300 0.132 0.141 0.190 0.176 2.5
400 0.303 0.326 0.344 0.339 25
500 0.406 0.449 0.415 0.449 2.5
600 0.092 0.102 0.093 0.051 25
700 0.163 0.153 0.173 0.174 2.5
800 0.260 0.229 0.205 0.249 25
900 0.412 0.395 0.410 0.388 25
1000 0.506 0.473 0.483 0.513 25
1200 0.355 0.342 0.375 0.354 25
1400 0.676 0.668 0.669 0.710 25
1600 0.125 0.136 0.155 0.102 25
1800 0.087 0.097 0.086 0.073 25
2000 0.586 0.562 0.608 0.564 25
2200 1.208 1.193 1.245 1.189 2.5
2200 1.040 0.996 1.015 1.018 2.5
2300 0.885 0.885 0.868 0.841 25
2400 0.808 0.788 0.812 0.810 25
2500 0.491 0.464 0.493 0.470 2.5
2600 1.237 1.249 1.233 1.264 2.5
2700 0.498 0.467 0.496 0.493 25
2800 0.180 0.180 0.176 0.136 25
2900 0.330 0.339 0.315 0.345 25
3000 0.416 0.429 0.413 0.425 2.5

% \nsp clon&T slngSemc 5 ‘.
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Channel 22 for FRS
Instantaneous Steady-state
Audio Deviation Deviation Deviation Deviation Limit
Frequency(Hz) (+20dB) (-20dB) (+20dB) (-20dB) (KHz)
(KHz) (KHz) (KHz) (KHz)
300 0.099 0.123 0.119 0.106 25
400 0.373 0.337 0.334 0.348 25
500 0.224 0.253 0.255 0.228 25
600 0.119 0.121 0.112 0.110 25
700 0.091 0.128 0.135 0.144 25
800 0.188 0.214 0.177 0.231 25
900 0.157 0.160 0.127 0.180 25
1000 0.137 0.152 0.124 0.143 25
1200 0.047 0.023 0.044 0.030 25
1400 0.178 0.175 0.172 0.148 25
1600 0.325 0.296 0.314 0.319 25
1800 0.156 0.141 0.159 0.153 25
2000 0.434 0.426 0.471 0.433 25
2200 0.136 0.108 0.132 0.105 25
2200 0.071 0.110 0.112 0.097 25
2300 0.350 0.334 0.334 0.321 25
2400 1.009 0.973 1.018 0.974 25
2500 0.849 0.869 0.816 0.861 25
2600 0.693 0.662 0.683 0.654 25
2700 0.539 0.521 0.521 0.528 25
2800 0.276 0.267 0.275 0.266 25
2900 1.035 1.045 1.067 1.062 25
3000 0.235 0.196 0.209 0.198 25
3
© (o] 500 o 1000 N 1500 2000 - 2500 3000 3500
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7.5 Radiated Unwanted Emissions
Test Requirement 47 CFR FCC Part 95.579 & FCC Part2.1053;
Test Method: ANSI/TIA-603-E:2016
Measurement Distance: 3m

Resolution bandwidth =10 kHz for spurious emissions below 1 GHz, and 1
MHz for spurious emissions above 1GHz.
Video Bandwidth = 300 kHz for spurious emissions below 1 GHz, and 3 MHz
for spurious emissions above 1 GHz.

Limit:
For FCC Part 95.579
Each FRS transmitter type must be designed to satisfy the applicable
unwanted emissions limits in this paragraph.
(a) Attenuation requirements. The power of unwanted emissions must be
attenuated below the carrier power output in Watts (P) by at least:
(1) 25 dB (decibels) in the frequency band 6.25 kHz to 12.5 kHz removed
from the channel center frequency.
(2) 35 dB in the frequency band 12.5 kHz to 31.25 kHz removed from the
channel center frequency.
(3) 43 + 10 log (P) dB in any frequency band removed from the channel
center frequency by more than 31.25 kHz.
(b) Measurement bandwidths. The power of unwanted emissions in the
frequency bands specified in paragraphs (a)(1) and (2) of this section is
measured with a reference bandwidth of 300 Hz. The power of unwanted

emissions in the frequency range specified in paragraph (a)(3) is measured
with a reference bandwidth of at least 30 kHz.

(c) Measurement conditions. The requirements in this section apply to each
FRS transmitter type both with and without the connection of permitted
attachments, such as an external speaker, microphone and/or power cord.

7.5.1 E.U.T. Operation
Operating Environment:
Temperature: 24.1 °C Humidity: 52 % RH Atmospheric Pressure: 1010 mbar
Test mode: a: Tx mode, Keep the EUT in transmitting mode.
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7.5.2 Test Setup Diagram

»

Antenna Tower Antenna Tower
Antenna

Test Receiver || = ? Test Receiver | = ?

EUT Substiute Antenna+Signal Generator

7.5.3 Measurement Procedure and Data
Test Procedure:

(1)On a test site, the EUT shall be placed on a turntable and in the position closest to the normal use as
declared by the user.

(2)The test antenna shall be oriented initially for vertical polarization located 3m from the EUT to correspond
to the transmitter.

(3)The output of the antenna shall be connected to the measuring receiver and either a peak or quasi-peak
detector was used for the measurement as indicated on the report. The detector selection is based on
how close the emission level was approaching the limit.

(4)The transmitter shall be switched on; if possible, without the modulation and the measurement receiver
shall be tuned to the frequency of the transmitter under test.

(5)The test antenna shall be raised and lowered through the specified range of height until the measuring
receiver detects a maximum signal level.

(8)The transmitter shall than be rotated through 360 %n the horizontal plane, until the maximum signal level is
detected by the measuring receiver.

(7)The test antenna shall be raised and lowered again through the specified range of height until the
measuring receiver detects a maximum signal level.

(8)The maximum signal level detected by the measuring receiver shall be noted.

(9)The measurement shall be repeated with the test antenna set to horizontal polarization.

(10) Replace the antenna with a proper Antenna (substitution antenna).

(11)The substitution antenna shall be oriented for vertical polarization and, if necessary, the length of the
substitution antenna shall be adjusted to correspond to the frequency 01 transmitting.

(12)The substitution antenna shall be connected to a calibrated signal generator.

(13)If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

(14)The test antenna shall be raised and lowered through the specified range of the height to ensure that the
maximum signal is received.

(15)The input signal to substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was
measured, corrected for the change of input attenuation setting of the measuring receiver.

(16)The input level to the substitution antenna shall be recorded as power level in dBm, corrected for any
change of input attenuator setting of the measuring receiver.

(17)The measurement shall be repeated with the test antenna and the substitution antenna oriented for
horizontal polarization.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject 10 Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané jurisdiction issues defined therein. Any holder of this aucumen{ is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for$ery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
. or email: CN.Doccheck@sgs.com

0., L. No.198 Kezhu Road, Scientech Park, Guangzhou Economic & Technology Development Distict, Guangzhou, China 510663  t (86-20) 82155555 f (86-20) 82075058 www.sgsgroup.com.cn
HE - - EFEAFEZERMFERERE1985 BB4R: 510663 t (86-20)82155555 f (86-20)82075058 sgs.china@sgs.com
]

Member of the SGS Group (SGS SA)

o w2




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

EMC-TRF-01  Rev 1.0 Report No.: GZCR210802081601
Page: 36 of 39

Emission Mask
Channel 1

e Keysight Spectrum Analyzer - Swept SA

| SENSE:INT| [ A\ALIGN OFF [06:57:41 PM
Avg Type: Log-Pwr

PNO: Close —»— Trig: Free Run Avg|Hold: 8100
IFGain:Low #Atten: 30 dB

Mkr1 462.563 000 0 MHz
Ref Offset 105 dB
Ref 30.00 dBm 27.816 d

Select Trace.

Clear Write

Trace Average

View Blank
Trace On

More

10f3
Center 462.56250 MHz Span 62.50 kHz 2
#Res BW 300 Hz #VBW 1.0 kHz #Sweep 1.000 s (1001 pts |
IMSG

Channel 14

e Keysight Spectrum Analyzer - Swept SA

| SENSE:INT| [ A\ALIGN OFF |07:10:57 PM Sep 09, 2021
Avg Type: Log-Pwr

PNO: Close —+— Trig: Free Run Avg|Hold: 101100

IFGain:Low #Atten: 30 dB

Peak Search

Mkr1 467.713 062 5 MHz NextPeak
Ref Offset 10.5 dB
1L%§IBIdiv Reef 3(?00 dBm 57.829 dBm

il I
- Next Pk Right|

Next Pk Left

Marker Delta;

Center 467.71250 MHz Span 62.50 kHz

#Res BW 300 Hz #VBW 1.0 kHz #Sweep 1.000 s (1001 pts) |
IMSG

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.183 Kezhu Road, Scientech Park, Guangzhou Economic & Technology Development Distict, Guangzhou, China 510663  t (86-20) 82155555 f (86-20) 82075058 www.sgsgroup.com.cn
HE - -SFEAFEEMFE MR85 HB4A: 510663 t (86-20)82155555 f (86-20)82075058 sgs.china@sgs.com

Member of the SGS Group (SGS SA)




EMC-TRF-01 Rev 1.0

Channel 20

SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210802081601
Page: 37 of 39

e Keysight Spectrum Analyzer - SWEptSA

==

| SENSE:INT| |

A\ ALTGN OFF

PNO: Close ——
IFGain:Low

Ref Offset 10.5 dB
Ref 30.00 dBm

Trace 1 Pass

1

Center 462.67500 NMHz

#Res BW 300 Hz #VBW 1.0 kHz

Trig: Free Run
#Atten: 30 dB

|[I7‘14:47 PM Sep 09, 2021
T 3 Trace/Detector

Avg Type: Log-Pwr
Avg|Hold: 61100

pe I

Select Trace.
Mkr1 462. 675 687 5 MHz 1
7.774 dEm [

*
Clear Write

Trace Average

Max Hold

Min Hold

|

View Blank
Trace On

4
e
P

Span 62.50 kHz

R

#Sweep

|

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions. asg(x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Nu1§8KezhuRoad.Si:ierﬂsdwPamdurgdmﬁmmic&Tmmgmewmmqurgdmmm 510663 t (86-20)82155555 f (86-20)82075058 www.sgsgroup.com.cn
HE M- SEFEAFEERFEAERE1985 HB4A: 510663 t (86-20)82155555 f (86-20)82075058 sgs.china@sgs.com

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

EMC-TRF-01  Rev 1.0 Report No.: GZCR210802081601
Page: 38 of 39
Frequency Polarity Emission Level Limit Margin
MHz H/NV dBm dBm dBm

1388.35 \Y -42.97 -13.00 -29.97
1851.15 \ -44.90 -13.00 -31.9
2310.14 Vv -49.71 -13.00 -36.71
2774.90 Vv -49.14 -13.00 -36.14
3232.86 \ -47.41 -13.00 -34.41
3699.88 \Y -46.96 -13.00 -33.96
1388.35 H -40.22 -13.00 -27.22
1851.15 H -41.30 -13.00 -28.3
2310.15 H -51.04 -13.00 -38.04
2774.89 H -46.83 -13.00 -33.83
3232.83 H -42.85 -13.00 -29.85
3699.84 H -43.21 -13.00 -30.21

Note: Margin = Emission level — Limit.

Remark:

1) Only record the worst case(Channel 1) in the report.

2) The disturbance above below 1GHz was very low. The points marked on above plots are the highest

emissions could be found when testing, so only above points had been displayed. The amplitude of
spurious emissions from the radiator which are attenuated more than 20dB below the limit need not be
reported.
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8 Photographs

8.1 Test Setup
Refer to test setup photos for GZCR21080208161AT.

8.2 EUT Constructional Details
Refer to external and internal photos for GZCR21080208161AT.

- End of the Report -
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